SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR221836C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4824 42.83 -31.17 74 35.07 32.3 13.02 37.56 - - P H
12045 53.57 -20.43 74 37.02 39.09 20.51 | 43.05 - - P H
12045 40.71 -13.29 54 24.16 39.09 20.51 43.05 - - A H
13320 52.33 -21.67 74 33.81 39.84 21.84 43.16 - - P H
13320 42.66 -11.34 54 24.14 39.84 21.84 43.16 - - A H
17985 54.5 -195 74 33.39 41.69 24.88 45.46 - - P H
17985 46.49 -7.51 54 25.38 41.69 24.88 45.46 - - A H

H

H

H

H

802.11g
H
CH 01
3615 51.8 -22.2 74 47.51 29.53 11.69 36.93 236 259 P \Y,
2412MHz

3615 42.46 -11.54 54 38.17 29.53 11.69 36.93 236 259 A \%
4824 43.43 -30.57 74 35.67 32.3 13.02 37.56 - - P \Y,
12360 51.79 -22.21 74 35.11 39.04 20.86 43.22 - - P \%
12360 40.98 -13.02 54 24.3 39.04 20.86 43.22 - - A \%
13275 52.55 -21.45 74 34.13 39.78 21.79 43.15 - - P \%
13275 42.65 -11.35 54 24.23 39.78 21.79 43.15 - - A \%
17880 54.36 -19.64 74 34.01 40.92 24.81 45.38 - - P Vv
17880 45.92 -8.08 54 25.57 40.92 24.81 45.38 - - A \%

\%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR221836C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4874 43.22 -30.78 74 35.28 32.54 13 37.6 - - P H
7311 47.81 -26.19 74 33.64 36.78 15.92 | 38.53 - - P H
12180 53.11 -20.89 74 36.38 39.2 20.66 43.13 - - P H
12180 41.37 -12.63 54 24.64 39.2 20.66 43.13 - - A H
13255 53.04 -20.96 74 34.66 39.76 21.77 43.15 - - P H
13255 42.64 -11.36 54 24.26 39.76 21.77 43.15 - - A H
17940 55.01 -18.99 74 34.21 41.38 24.85 45.43 - - P H
17940 46.12 -7.88 54 25.32 41.38 24.85 45.43 - - A H

H

H

H

802.11g
H
CH 06
3660 50.91 -23.09 74 46.49 29.6 11.78 | 36.96 | 256 | 261 P \Y
2437MHz

3660 42.7 -11.3 54 38.28 29.6 11.78 36.96 256 261 A \%
4874 43.56 -30.44 74 35.62 32.54 13 37.6 - - P \Y,
7311 47.81 -26.19 74 33.64 36.78 15.92 38.53 - - P \Y,
12495 52.22 -21.78 74 35.33 39.19 21 43.3 - - P \%
12495 41.17 -12.83 54 24.28 39.19 21 43.3 - - A \Y,
13275 52.86 -21.14 74 34.44 39.78 21.79 43.15 - - P \%
13275 43.06 -10.94 54 24.64 39.78 21.79 43.15 - - A Vv
17910 53.99 -20.01 74 334 41.17 24.83 4541 - - P \%
17910 4591 -8.09 54 25.32 41.17 24.83 4541 - - A \%

\%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 44.47 -29.53 74 36.29 32.84 12.97 37.63 - - P H
7386 46.93 -27.07 74 33.1 36.41 16.01 | 38.59 - - P H
12495 51.89 -22.11 74 35 39.19 21 43.3 - - P H
12495 41.28 -12.72 54 24.39 39.19 21 43.3 - - A H
13395 52.97 -21.03 74 34.25 39.99 21.9 43.17 - - P H
13395 42.97 -11.03 54 24.25 39.99 21.9 43.17 - - A H
17940 53.87 -20.13 74 33.07 41.38 24.85 45.43 - - P H
17940 46.27 -7.73 54 25.47 41.38 24.85 45.43 - - A H
H
H
H
802.11g
H
CH11
3690 51.7 -22.3 74 47.24 29.6 11.85 36.99 275 266 P \%
2462MHz
3690 42.6 -11.4 54 38.14 29.6 11.85 36.99 275 266 A \%
4924 4451 -29.49 74 36.33 32.84 12.97 37.63 - - P \Y,
7386 46.88 -27.12 74 33.05 36.41 16.01 | 38.59 - - P \Y
12705 52.27 -21.73 74 34.75 39.51 21.23 43.22 - - P \%
12705 42.08 -11.92 54 24.56 39.51 21.23 43.22 - - A \%
13380 52.77 -21.23 74 34.09 39.96 21.89 43.17 - - P \%
13380 4291 -11.09 54 24.23 39.96 21.89 43.17 - - A Vv
17940 53.83 -20.17 74 33.03 41.38 24.85 45.43 - - P \%
17940 46.07 -7.93 54 25.27 41.38 24.85 45.43 - - A \%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Report No. : FR221836C

Emission above 18GHz

2.4GHz WIFI 802.11b (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
19295 42.72 | -31.28 74 44.38 38.03 15.39 | 55.08 - - P H
H
H
H
H
H
H
H
H
H
H

2.4GHz
H

802.11b
19295 42.73 -31.27 74 44.39 38.03 15.39 55.08 - - P \%

SHF
Vv
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR221836C

Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
24860 4186 |-32.14 74 36.35 39.09 19.6 53.18 - - P H
H
H
H
H
H
H
H
H
H
H

2.4GHz
H

802.11g
24573 42.37 -31.63 74 37.38 39.07 19.28 53.36 - - P \%

SHF
\%
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR221836C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
71.71 33.74 -6.26 40 55.24 12.35 1.74 35.59 - - P H
148.34 26.97 -16.53 43.5 42.64 17.35 2.45 35.47 - - P H
405.39 28.32 |-17.68 46 37.17 22.13 3.85 34.83 - - P H
600.36 33.28 |-12.72 46 375 25.47 4.69 34.38 - - P H
729.37 39.17 -6.83 46 40.64 27.26 5.09 33.82 - - P H
957.32 35.09 |-10.91 46 31.39 30.66 6 32.96 - - P H
H
H
H
H
H

2.4GHz
H

802.11g
L 72.68 27.69 -12.31 40 49.08 12.44 1.75 35.58 - - P \%
135.73 28.45 -15.05 43.5 44.14 17.45 2.36 35.5 - - P \Y,
600.36 36.99 -9.01 46 41.21 25.47 4.69 34.38 - - P \%
721.61 34.75 -11.25 46 36.69 26.85 5.06 33.85 - - P \%
749.74 34.94 -11.06 46 35.83 27.66 5.19 33.74 - - P \Y,
874.87 35.82 -10.18 46 34.56 28.74 5.75 33.23 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR221836C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2388.855 68.85 -5.15 74 59.18 27.26 18.68 | 36.27 145 343 P H
2390 53.31 -0.69 54 43.64 27.26 18.68 36.27 145 343 A H
* 2412 111.29 - - 101.5 27.35 18.72 36.28 145 343 P H
* 2412 103.7 - - 93.91 27.35 18.72 | 36.28 145 343 A H
802.11n H
HT20 H
CHO1 2389.8 58.51 -15.49 74 48.84 27.26 18.68 36.27 382 284 P \%
2412MHz 2390 43.79 | -10.21 54 3412 | 2726 | 1868 | 36.27 | 382 | 284 | A | V
* 2412 104.15 - - 94.36 27.35 18.72 36.28 382 284 P \%
* 2412 96.82 - - 87.03 27.35 18.72 36.28 382 284 A \%
\%
Vv
2390 56.58 -17.42 74 46.91 27.26 18.68 36.27 200 344 P H
2390 42.66 -11.34 54 32.99 27.26 18.68 36.27 200 344 A H
* 2437 111.29 - - 101.36 27.45 18.77 36.29 200 344 P H
* 2437 103.74 - - 93.81 27.45 18.77 36.29 200 344 A H
802.11n 2484.08 56.46 -17.54 74 46.27 27.64 18.86 36.31 200 344 P H
HT20 2484.56 42.19 -11.81 54 32 27.64 18.86 36.31 200 344 A H
CH 06 2385.84 52.02 -21.98 74 42.38 27.24 18.67 36.27 400 270 P Vv
2437MHz 2390 39.16 |-14.84 54 29.49 | 27.26 | 1868 | 36.27 | 400 | 270 | A | V
* 2437 99.94 - - 90.01 27.45 18.77 36.29 400 270 P \%
* 2437 92.3 - - 82.37 27.45 18.77 36.29 400 270 A \%
2487.84 52.77 -21.23 74 42.56 27.65 18.87 36.31 400 270 P \%
2485.76 39.29 -14.71 54 29.1 27.64 18.86 36.31 400 270 A \%
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samonias. FCC RADIO TEST REPORT Report No. : FR221836C

* 2462 110 - - 99.93 27.55 18.82 36.3 100 | 319 P H
* 2462 102.36 - - 92.29 27.55 18.82 36.3 100 319 A H
2484.44 69.83 -4.17 74 59.64 27.64 18.86 | 36.31 | 100 | 319 P H
2483.64 52.7 -1.3 54 42.52 27.63 18.86 36.31 100 319 A H
802.11n H
HT20 H
CH11 * 2462 102.89 - - 92.82 27.55 18.82 36.3 400 310 P \%
2462MHz |« 2462 95.29 - - 8522 | 2755 | 1882 | 363 | 400 | 310 | A | V
2483.68 62.83 -11.17 74 52.65 27.63 18.86 | 36.31 | 400 | 310 P |V
2485.28 44.76 -9.24 54 34.57 27.64 18.86 | 36.31 | 400 | 310 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR221836C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

3615 53.43 -20.57 74 49.14 29.53 11.69 36.93 100 297 P H

3615 43.76 | -10.24 54 39.47 29.53 11.69 | 36.93 | 100 | 297 A | H

4824 43.55 -30.45 74 35.79 32.3 13.02 37.56 - - P H

12060 54.17 -19.83 74 37.58 39.12 20.53 43.06 100 94 P H

12060 43.07 | -10.93 54 26.48 39.12 20.53 | 43.06 | 100 94 A | H

12615 52.66 -21.34 74 35.45 39.33 21.13 43.25 - - P H

12615 41.54 -12.46 54 24.33 39.33 21.13 43.25 - - A H

13365 53.49 -20.51 74 34.86 39.93 21.87 43.17 - - P H

13365 42.98 -11.02 54 24.35 39.93 21.87 | 43.17 - - A | H

17970 54.94 -19.06 74 33.93 41.59 24.87 45.45 - - P H

802.11n 17970 46.3 7.7 54 2529 | 4159 | 24.87 | 45.45 - - A | H

HT20 H

CHO1 3615 50.11 -23.89 74 45.82 29.53 11.69 | 36.93 | 372 6 P \%

2412MHz 3615 39.7 -14.3 54 3541 | 2953 | 11.69 | 36.93 | 372 6 AV

4824 43.08 |-30.92 74 35.32 32.3 13.02 | 37.56 - - P \%

11070 52.22 -21.78 74 35.67 38.7 19.65 41.8 - - P \%

11070 41.12 -12.88 54 24.57 38.7 19.65 41.8 - - A \%

12060 59.7 -14.3 74 43.11 39.12 20.53 43.06 100 77 P \%

12060 47.43 -6.57 54 30.84 39.12 20.53 43.06 100 77 A \%

13290 53.83 -20.17 74 35.39 39.79 21.8 43.15 - - P Vv

13290 42.67 -11.33 54 24.23 39.79 21.8 43.15 - - A \%

17925 55.75 -18.25 74 35.06 41.27 24.84 45.42 - - P \%

17925 46.09 -7.91 54 254 41.27 24.84 45.42 - - A \%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBupV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
3660 54.9 -19.1 74 50.48 29.6 11.78 36.96 100 295 P H
3660 43.66 |-10.34 54 39.24 29.6 11.78 | 36.96 | 100 | 295 A | H
4874 444 -29.6 74 36.46 32.54 13 37.6 - - P H
7311 56.55 -17.45 74 42.38 36.78 15.92 38.53 380 179 P H
7311 45.54 -8.46 54 31.37 36.78 15.92 38.53 380 179 A H
12185 52.71 -21.29 74 35.98 39.2 20.66 43.13 100 95 P H
12185 43.37 | -10.63 54 26.64 39.2 20.66 | 43.13 | 100 95 A | H
12690 53.25 -20.75 74 35.78 39.48 21.21 43.22 - - P H
12690 41.73 | -12.27 54 24.26 39.48 21.21 | 43.22 - - A | H
13350 53.57 |-20.43 74 34.97 39.9 21.86 | 43.16 - - P H
802.11n 13350 42.95 -11.05 54 24.35 39.9 21.86 | 43.16 - - A | H
HT20 17955 55.91 -18.09 74 35 41.49 24.86 45.44 - - P H
CH 06 3645 50.27 -23.73 74 45.89 29.59 11.74 36.95 400 7 P \%
2437MHz 3645 39.07 |-14.93 54 3469 | 2959 | 11.74 | 36.95 | 400 7 AV
4874 4411 -29.89 74 36.17 32.54 13 37.6 - - P Vv
7311 58.75 -15.25 74 44.58 36.78 15.92 38.53 100 215 P \%
7311 47.34 -6.66 54 33.17 36.78 15.92 38.53 100 215 A \%
11415 51.68 -22.32 74 35.15 39.07 19.95 42.49 - - P \%
11415 40.7 -13.3 54 24.17 39.07 19.95 42.49 - - A \%
12185 59.11 -14.89 74 42.38 39.2 20.66 43.13 100 78 P Vv
12185 47.96 -6.04 54 31.23 39.2 20.66 43.13 100 78 A \%
13380 54.48 -19.52 74 35.8 39.96 21.89 43.17 - - P \%
13380 43.05 -10.95 54 24.37 39.96 21.89 43.17 - - A \%
18000 55.65 -18.35 74 34.43 41.8 24.89 45.47 - - P \%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
3690 52.79 -21.21 74 48.33 29.6 11.85 36.99 100 296 P H
3690 41.4 -12.6 54 36.94 29.6 11.85 | 36.99 | 100 | 296 A H
4924 44.89 -29.11 74 36.71 32.84 12.97 37.63 - - P H
7386 56.42 -17.58 74 42.59 36.41 16.01 38.59 372 178 P H
7386 45.21 -8.79 54 31.38 36.41 16.01 | 38.59 | 372 | 178 A H
12310 50.74 -23.26 74 34.05 39.09 20.8 43.2 100 78 P H
12310 44.1 -9.9 54 27.41 39.09 20.8 43.2 100 78 A H
12570 52.72 -21.28 74 35.64 39.27 21.08 43.27 - - P H
12570 41.21 -12.79 54 24.13 39.27 21.08 43.27 - - A H
13290 53.2 -20.8 74 34.76 39.79 21.8 43.15 - - P H
802.11n 13290 4269 |-11.31 54 2425 | 39.79 21.8 | 43.15 - - A | H
HT20 17970 55.61 -18.39 74 34.6 41.59 24.87 45.45 - - P H
CH 11 3690 49.08 -24.92 74 44.62 29.6 11.85 | 36.99 | 386 0 P \Y
2462MHz 3690 38.1 -15.9 54 33.64 29.6 11.85 | 36.99 | 386 0 AV
4924 43.37 -30.63 74 35.19 32.84 12.97 37.63 - - P Vv
7386 59.12 -14.88 74 45.29 36.41 16.01 38.59 100 215 P \Y,
7386 47.71 -6.29 54 33.88 36.41 16.01 38.59 100 215 A \%
11055 52.35 -21.65 74 35.78 38.7 19.64 41.77 - - P \%
11055 40.78 -13.22 54 24.21 38.7 19.64 41.77 - - A \%
12310 57.27 -16.73 74 40.58 39.09 20.8 43.2 106 76 P \Y,
12310 46.51 -7.49 54 29.82 39.09 20.8 43.2 106 76 A \%
13260 53.18 -20.82 74 34.79 39.76 21.78 43.15 - - P \%
13260 42.76 -11.24 54 24.37 39.76 21.78 43.15 - - A \%
17955 54.83 -19.17 74 33.92 41.49 24.86 45.44 - - P \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868 Page Number : C22 of C31
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR221836C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2390 64.93 -9.07 74 55.26 27.26 18.68 | 36.27 146 350 P H
2386.16 52.64 -1.36 54 42.99 27.24 18.68 36.27 146 350 A H
* 2422 101.71 - - 91.87 27.39 18.74 | 36.29 146 350 P H
* 2422 94.11 - - 84.27 27.39 18.74 | 36.29 146 350 A H
802.11n 2495.36 54.04 -19.96 74 43.8 27.68 18.88 | 36.32 146 350 P H
HT40 2494.24 45.98 -8.02 54 35.74 27.68 18.88 | 36.32 146 350 A H
CHO03 2389.84 55.49 -18.51 74 45.82 27.26 18.68 36.27 400 104 P \%
2422MHz 2385.68 43.82 |-10.18 54 34.18 | 27.24 | 1867 | 36.27 | 400 | 104 | A | V
* 2422 92.54 - - 82.77 27.33 18.72 36.28 400 104 P \%
* 2422 85.2 - - 75.36 27.39 18.74 36.29 400 104 A \%
2496.56 50.03 -23.97 74 39.78 27.69 18.88 | 36.32 400 104 P \%
2491.76 40.58 -13.42 54 30.36 27.67 18.87 36.32 400 104 A \%
2382.16 61.51 -12.49 74 51.88 27.23 18.67 36.27 148 353 P H
2388.56 51.6 -2.4 54 41.94 27.25 18.68 36.27 148 353 A H
* 2437 104.22 - - 94.29 27.45 18.77 36.29 148 353 P H
* 2437 96.47 - - 86.54 27.45 18.77 36.29 148 353 A H
802.11n 2484.72 57.09 -16.91 74 46.9 27.64 18.86 36.31 148 353 P H
HT40 2485.76 52.81 -1.19 54 42.62 27.64 18.86 36.31 148 353 A H
CH 06 2387.6 53.84 -20.16 74 44.18 27.25 18.68 36.27 400 283 P Vv
2437MHz 2390 4457 | -9.43 54 34.9 27.26 | 18.68 | 36.27 | 400 | 283 | A | V
* 2437 96.15 - - 86.22 27.45 18.77 36.29 400 283 P Vv
* 2437 88.77 - - 78.84 27.45 18.77 36.29 400 283 A \%
2485.84 51.58 -22.42 74 41.39 27.64 18.86 36.31 400 283 P \%
2485.44 44.52 -9.48 54 34.33 27.64 18.86 36.31 400 283 A \%
TEL : 886-3-327-0868 Page Number : C23 of C31
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2379.44 54.76 -19.24 74 45.15 27.22 18.66 36.27 265 0 P H
2375.12 44.32 -9.68 54 34.73 27.2 18.66 36.27 265 0 A H
* 2452 101.89 - - 91.88 27.51 18.8 36.3 265 0 P H
* 2452 94.48 - - 84.47 27.51 18.8 36.3 265 0 A H
802.11n 2484 64.74 | -9.26 74 5455 | 27.64 | 18.86 | 36.31 | 265 0 P | H
HT40 2487.76 50.39 -3.61 54 40.18 27.65 18.87 36.31 265 0 A H
CH 09 2321.2 49.68 -24.32 74 40.26 271 18.56 36.24 394 310 P \%
2452MHz 2371.76 40.5 -13.5 54 3092 | 27.19 | 1865 | 36.26 | 394 | 310 | A | V
* 2452 94.51 - - 84.5 27.51 18.8 36.3 394 310 P \%
* 2452 87.09 - - 77.08 27.51 18.8 36.3 394 | 310 A |V
2485.28 56.39 -17.61 74 46.2 27.64 18.86 36.31 394 310 P \%
2484.56 43.69 | -10.31 54 335 27.64 18.86 | 36.31 | 394 | 310 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C24 of C31
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

4844 43.07 -30.93 74 35.25 32.38 13.01 37.57 - - P H

7266 47.85 -26.15 74 33.53 36.94 15.87 | 38.49 - - P H

12645 52.85 -21.15 74 35.54 39.39 21.16 43.24 - - P H

12645 41.63 -12.37 54 24.32 39.39 21.16 43.24 - - A H

13380 52.94 -21.06 74 34.26 39.96 21.89 | 43.17 - - P H

13380 42.85 -11.15 54 24.17 39.96 21.89 43.17 - - A H

17985 55.14 -18.86 74 34.03 41.69 24.88 45.46 - - P H

17985 46.44 -7.56 54 25.33 41.69 24.88 45.46 - - A H

H

H

802.11n H

HT40 H

CHO03 4844 42.41 -31.59 74 34.59 32.38 13.01 37.57 - - P Vv

2422MHz 7266 49.79 | -24.21 74 35.47 | 3694 | 1587 | 3849 | 100 | 219 | P | V

7266 40.74 -13.26 54 26.42 36.94 15.87 38.49 100 219 A Vv

12525 52.31 -21.69 74 35.35 39.22 21.03 43.29 - - P \%

12525 41.3 -12.7 54 24.34 39.22 21.03 43.29 - - A \%

13275 53.9 -20.1 74 35.48 39.78 21.79 43.15 - - P \%

13275 42.63 -11.37 54 24.21 39.78 21.79 43.15 - - A \%

17985 55.9 -18.1 74 34.79 41.69 24.88 45.46 - - P Vv

17985 46.46 -7.54 54 25.35 41.69 24.88 45.46 - - A \%

\%

\%

\%

TEL : 886-3-327-0868 Page Number : C250f C31
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)

3645 48.84 -25.16 74 44.46 29.59 11.74 36.95 100 303 P H

3645 40.61 -13.39 54 36.23 29.59 11.74 36.95 100 303 A H

4874 43.11 -30.89 74 35.17 32.54 13 37.6 - - P H

7311 50.65 -23.35 74 36.48 36.78 15.92 38.53 400 180 P H

7311 41.64 -12.36 54 27.47 36.78 15.92 38.53 400 180 A H

12585 52.73 -21.27 74 35.62 39.28 21.1 43.27 - - P H

12585 41.27 -12.73 54 24.16 39.28 211 43.27 - - A H

13335 53.29 -20.71 74 34.73 39.87 21.85 43.16 - - P H

13335 42.87 -11.13 54 2431 39.87 21.85 43.16 - - A H

17835 55.28 -18.72 74 35.33 40.51 24.79 45.35 - - P H

802.11n 17835 4519 | -8.81 54 25.24 | 4051 | 24.79 | 45.35 - - A | H

HT40 H
CH 06 3645 47.53 -26.47 74 43.15 29.59 11.74 36.95 400 358 P \%
2437MHz 3645 37.12 | -16.88 54 3274 | 2959 | 11.74 | 3695 | 400 | 358 | A | V

4874 42.72 -31.28 74 34.78 32.54 13 37.6 - - P Vv

7311 51.91 -22.09 74 37.74 36.78 15.92 38.53 100 212 P \%

7311 42.59 -11.41 54 28.42 36.78 15.92 38.53 100 212 A \%

12655 52.6 -21.4 74 35.26 39.41 21.17 43.24 - - P \%

12655 41.57 -12.43 54 24.23 39.41 21.17 43.24 - - A \%

13275 53.14 -20.86 74 34.72 39.78 21.79 43.15 - - P Vv

13275 42.57 -11.43 54 24.15 39.78 21.79 43.15 - - A \%

17970 55.39 -18.61 74 34.38 41.59 24.87 45.45 - - P \%

17970 46.44 -7.56 54 25.43 41.59 24.87 45.45 - - A \%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
3690 50.74 -23.26 74 46.28 29.6 11.85 36.99 100 296 P H
3690 40.73 -13.27 54 36.27 29.6 11.85 | 36.99 | 100 | 296 A H
4904 44.89 -29.11 74 36.81 32.72 12.98 37.62 - - P H
7356 47.8 -26.2 74 33.73 36.65 15.98 38.56 - - P H
12705 52.29 -21.71 74 34.77 39.51 21.23 43.22 - - P H
12705 41.84 -12.16 54 24.32 39.51 21.23 43.22 - - A H
13365 53.85 -20.15 74 35.22 39.93 21.87 | 43.17 - - P H
13365 42.92 -11.08 54 24.29 39.93 21.87 43.17 - - A H
17940 54.73 -19.27 74 33.93 41.38 24.85 45.43 - - P H
17940 46.24 -7.76 54 25.44 41.38 24.85 45.43 - - A H
802.11n H
HT40 H
CH 09 3690 47.01 -26.99 74 42.55 29.6 11.85 | 36.99 | 400 0 P \Y
2452MHz 3690 36 -18 54 31.54 29.6 11.85 | 36.99 | 400 0 AV
4904 43.45 -30.55 74 35.37 32.72 12.98 37.62 - - P Vv
7356 52 -22 74 37.93 36.65 15.98 | 3856 | 100 | 214 P \Y
7356 41.91 -12.09 54 27.84 36.65 15.98 38.56 100 214 A \%
12650 52.65 -21.35 74 35.33 394 21.16 43.24 - - P \%
12650 41.9 -12.1 54 24.58 394 21.16 43.24 - - A \%
13350 53.61 -20.39 74 35.01 39.9 21.86 | 43.16 - - P \Y
13350 43.11 -10.89 54 2451 39.9 21.86 43.16 - - A \%
17985 55.54 -18.46 74 34.43 41.69 24.88 45.46 - - P \%
17985 46.35 -7.65 54 25.24 41.69 24.88 45.46 - - A \%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 886-3-327-0868
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Emission above 18GHz

2.4GHz WIFI 802.11n HT20 (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
24832 4165 |-32.35 74 36.21 39.07 19.57 53.2 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz H
802.11n H
HT20 24531 41.35 -32.65 74 36.4 39.09 19.24 53.38 - - P \%
SHF \Y
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
38.73 25.9 -14.1 40 40.27 19.93 1.33 35.63 - - P H
147.37 28.28 -15.22 43.5 43.95 17.35 2.45 35.47 - - P H
405.39 27.87 |-18.13 46 36.72 22.13 3.85 34.83 - - P H
600.36 32.82 |-13.18 46 37.04 25.47 4.69 34.38 - - P H
721.61 32.54 -13.46 46 34.48 26.85 5.06 33.85 - - P H
828.31 35.44 |-10.56 46 35.48 27.92 5.53 3349 | 100 | 133 | Q | H
H
H
H
H
2.4GHz H
802.11n H
HT20 71.71 24.22 -15.78 40 45.72 12.35 1.74 35.59 313 29 Q \%
LF 134.76 27.04 -16.46 43.5 42.78 17.43 2.34 35.51 - - P \Y,
285.11 28.11 -17.89 46 40.98 19.07 3.26 35.2 - - P \%
600.36 34.82 -11.18 46 39.04 25.47 4.69 34.38 - - P \%
746.83 35.76 -10.24 46 36.66 27.67 5.18 33.75 - - P \Y,
828.31 45.15 -0.85 46 45.19 27.92 5.53 33.49 100 60 Q \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C30 of C31
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A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 |-1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Temperature : 18~20°C

Test Engineer : Bill Chang, JC Liang and Bigshow Wang

Relative Humidity : 68~70%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D59
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Fundamental

Dote: 20220923 ) @Bavim) Date: 20220923
1300 1300
1200 1200
B e e 1100
1000 X 1000
904 \ a0
800 %W 809
s PEAK B 74 PEAK 74
704 L S = 700
— B
S ——

snql 500 ST ——
100 09
300 300
200 200
100 100

360 2463.2465 2457, 2460.2471 2473 2475 24772478, 2401_ 2403 2405, 2467 2460 2491 249 24652997, 2500 000 TG S0 0. 1600z Z00 500 2700 000

Freauency (W2 Freauency (WHz)
03CH20-HY site 03CH20-HY

Condition PEAK_BE_74 3m 9120D_02294 _1110622 HORTZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 2022.0323 A (dBuvim) Date: 2022.0323
1300] 1300)

1200) 1200)

110, 109 .

1000 1000)

s0q \ %09

s04) N w00

700) \ 700

609 R e S AVG_BE_ 54| 609 w654
500 P 500

400) 400 e e ——=
300 300

200) 200

100 100

450 2463.2465. 2467 2469, 2471, 2473, 24752477, 2479, 2481, 24032405, 2487, 2489.2401. 2493, 2495.2497. 2500 000 W00 M50 1700 1900 2100 2300, 2500 Z700. 3000
Freauency (MHz) Frequency (MHz)
Site +03CH20-HY Site 03CH20-HY
Condition + AV6_BE_54 3m 9120>_02294_1110622 HORTZONTAL Condition AV6_54 3m 9120D_02294_1110622 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamen

tal

Avg.

RBW:1000.000KHz VBW-0.010KHz SWT:Auto

oo 20220323 ey oae 0220325
w0 10
e 10
g s
1008 b w0
o0q) \\ Py
800 809 PEAK T4
00| g 700
509 L TOS w0
IR i e WOV SO N
500) 000 it g o a
o o
iy g
204 g
1 g
oo i Heasncy
site oscHz041y site oscH20.4y
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
REW:I000.000KHz VBWi3000.000KHz SWTAutc W1000000KHz VBW:3000.000KHz SWT:Auto
vy oo 20220323 i) oate 0220525
w0 10
e 10
g n
o g
soaf=— | g
A\
709 \ 709
60.0| \ 60.0/
e s
iy .
400 .
2
200
oy i Heasoncy g
site oscHz041y site oscHz0.Y
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition 'AV6_54 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL
FAX

886-3-327-0868
886-3-327-0855
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

Date: 2022.03.24

PERK 74|

509
o] et

.
:
T TWW«[
oo

A6 54
|

0004000,

Site
Condition
Detector

72000,

000, 00,
Frequency (Hz)
03

0-HY
PEAK_74 3m 9120D_02294_1110622 HORTZONTAL
eak

74000, T6000. 18000

A (dBu

)

Date: 2022.0324

1300
1200
1100
1000
509
w00

PEAK 74]

709
600
500
PSS
309
209
109

[P Co

I 58 V65|
P E————— S

0004000,

Site
Condition
Detector

5000,

03CH20-HY

PEAK_74 3m 9120D_02294_1110622 VERTICAL

Peak

8000, o0

00, 12000 4000, 6000 10000
Frequency (MHz)
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Emission above 18GHz

2.4GHz WIFI 802.11g (SHF @ 1m)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g SHF

Horizontal

Vertical

Peak

Avg.

Date: 2022.03.26.

PERK 74|

1

ettt

A6 54|

5000

Site
Condition
Detector

19000,

20000, 21000, 22000,
Freauency (WHz)

03CH20-HY
PEAK_74 Im SHF_00993_211130 HORTZONTAL

23000

24000,

=

A (dBuvim)

Date: 2022.0326

1300
1200
1100
1000
509
w00

PEAK 74]

709
600
500
400

300
200
100

1
et

VG 54

5000

Site
Condition
Detector

9000, 20000, 21000, 22000, 23000,
Frequency (MHz)
03CH20-HY
PEAK_74 Im SHF_00993_211130 VERTICAL
Peak

24000

25000
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11g LF
1 Horizontal Vertical
- [
——— T I A P—— i e
MJTW = TV“ T\ et
14 ¥
oo Frequency (MHZ) ) ) ) - oy Frequency (MH)
LF_55606408_1101017 HORIZONTAL Condition F_55606408_1101017 VERTICAL
Detector
QP/
Peak
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

Date: 20220323

Avg.

-

wnd / 50 -

s : O S S vy e s

”

Condition PEAK_BE_74 3m 9120D_02294_1110622 HORTZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
RN 000 W SGo0 Nl T At 000 WSSO0 T Ao

Peak

o

90.0/ 90.0f 1

s ] Y "

a0l A, P! —

Site : 03CH20-HY Site 03CH20-HY

Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition AVG_54 3m 9120D_02294_1110622 HORIZONTAL
RBWA0Go0o0R 2 VGOI08 2 STt

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
2 Vertical Fundamental
/ |
800y ! 809 PERK 74
— g
0.0 b A S D T e i i LY et et s
o
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
Ao 1003 000K VoW Soce PO Tt L0 B00kH 1 TR S00D000R 1 W
Peak
|
e S S U0 v V4 N N A N S NN US| ¥ S0 S
e e i
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition 'AV6_54 3m 9120D_02294_1110622 VERTICAL
ROVEIOGRAOR e VDROIOR s STt RBWELOOD0R VW OGIO, EWTALts
Avg.
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW-0.010KHz SWT:Auto

AV6_54 3m 91200_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:0010KHz SWT:Auto

by T o
o
500} ! 0001 s et ot | bt
-
Condition PEAK_BE_74 3m 91200_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
oA SRR s OO o SBOS SEAe
Peak
0.0/ 90.0 4
- - b —
E st
Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition
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) o Date: 2022.0325 J d8uvim)

743 74
s aas
529 62

st - st -
514 ’7 st4 ’7
157 457
soof—1 5 oy — i

1 4 343 4 H ke s

343

286/ 2 3 o 2601 2

e et

kil
M \ Tt Wik Wﬂ/ i

ra MR e

4 a4

57| 57

o o a0 0. A0 B0 w0 70 @0 %0 00 0 w0 a0 W0 A0 S0 w6 7. @0 @6 00
Freauency (Mo Freavency ()

site 03CH20-HY site 03CH20-HY
Condition QP 3m LF_55606408_1101017 HORTZONTAL Condition QP 3m LF_55606408_1101017 VERTICAL
Detector eak Detector

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR221836C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO1 2412MHz
1+2 Horizontal Fundamental
o
700| iy - 70.0) /
s00) et 600) {
s00) ot 5000 em— et |
o
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORTZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
Ao T005000K 1 VoW Soc0 PO WAt Ao To00C0nKs VoW 0G0 00 ST
Peak
wod
[
70.0| /‘ 70.0
] N
s P 504 s
o S A — i O N s A s s
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition AV6_54 3m 9120D_02294_1110622 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg.

TEL : 886-3-327-0868
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FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR221836C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2

Vertical

Fundamental

Avg.

) dBovim) Date: 20220923 ) @Bavim) Dote: 20220323
1300 1300
1200 1200
1100 1100
1000 ~ 1000
904 a0
800y 809 PEAK T4
704 700
s00) 8 e 600
o
s | s
0.0 i AR A ELL e e AT e
04 400
300 100
200 00
100 100
S0 7, 7340 7360, 300 00, s 00 To 00 w00 1800 706 700 00 700 E
Frequency (MHz) Frequency (WHe)
03CH20-HY sit 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) dBovim) Date: 20220323 ) @Bavim) Date: 20220323
1300 1300
1200 1200
1100 1100
1000 1000
A
904 a0
0 Y
300 / a0
700 / 700
504 1 a0ol i
50 . 500
404 ] 400/ = i I
300 300
200) 200
100 100
S0 797, 7540 7360, 900 700, 715 00 oo S0 w0 1800 7ioa 700 500 700 E
Fraquency (MHz) Frequency (2]
site 03CH20-HY site 03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition AV6_54 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:0010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR221836C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

1+2

Horizontal

Fundamental

1 9Buvim)

Date: 2022.03.23

A @BuVim)

Date: 2022.0323

jAe——

PEAK T4

Avg.

RBW:1000.000KHz VBW-0.010KHz SWT:Auto

[ U IS N R U S
400

200) 200

200 200

100) 100

510 E T R I LR S T 00 Too W0 wob oo 7i0n #0300 770w E
Froquency (iz Froquency i)
03CH20-HY Sit 03CH20-HY
Condition PEAK_BE_74 3m 91200_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORLZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) dBovim) Date: 20220323 ) aovim) Dater 20220023

1200 1300
1200 1200
1104 109 -
1000 A 1000
904 o0
300 w00
700 9
500 IS o0
s00) T s - s09 —
104 —_— 400 e =
200 200
200 200
100) 100

510 FETR T B T R T T 00 oo w0070 . 70 770, E

Froquency (iiz Froquency (Wz)
site 03CH20-HY site 03CH20-HY
Condition AV6_BE_54 3m 9120>_02294_1110622 HORTZONTAL Condition

AV6_54 3m 91200_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR221836C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1+2 Horizontal Fundamental

1 9Buvim) Date: 20220323

F AN

1000
%0
09 it i, PERK_BE 74

s,
70 4
s0d A S

B
i
s04) L

TITRTT) 240, 2450, 2460, 210, 2480, 2450, 2500
Froquency (MHz)

03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (9BuVim) Date: 20220323

1000) /\/\/f\/\
o

o \
00 o

504 e
— 1

ol S . —
300
200)
100
TTRTT) 240, 2450, 2450, 2. 2480, 2450, 2500
Froquency (MiHz)
site 03CH20-HY
Condition AV6_BE_54 3m 9120b_02294_1110622 HORIZONTAL

RBW:1000.000KHz VBW-0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR221836C

1 aBum) oats 2220323 ) By oate 20220023
1300 1300
1200 1200
0 109
1000 1000/ M
sud %0
700 w/ 700
j— ] m =
. b [T O SUSN NS Sus S N -
and w0
%04 300
204 204
10d 104
o PN T ST Ty 6 W T T B0 Bo Be 7w E
pr—— Froasency o
site o3cH20Hy site 03cH20HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
Row Kz SWT:Auto W£1000.000KHz VBW:3000.000KHZ SWT:Auto
I By oats 20220323 1 4By oate 20220323
1300 1300
1200 1200
o) o9
1000 100 .
sad v %00
s w0
T0d 700
ond 60 -
509 509
X T RS | ———
and L P S S S A
%04 304
204 204
109 104
7o P e T X T o T T T E
Hoauoncy Heauoncy (i)
site o3cH20 Y site 03cH20HY
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition 'AV6_54 3m 9120D_02294_1110622 VERTICAL
REWH1000 000KHz VBW-0.010kHZ SWT:Auto REWH1000000KH2 VBW:0010KHZ SWT:Auto

TEL : 886-3-327-0868
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1+2 Vertical Fundamental

1 aBvimy Date: 20220323
1300)

1200)

104

1000) T,

s0d /

800 M’] \Mw PERK_BE 74
104

a0l e —

e bt

504

400

%04

200

104

T T T 7 T R T =
Froquoncy iz
03CH20-HY

Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

A (9BuVim) Date: 20220323

sad
[ TN
wd

sof—/ L S S —
40.0| | —1

AV BE 54

100

TTRTT) 240, 2450, 2450, 2. 2480, 2450, 2500
Froquency (MiHz)

site 03CH20-HY

Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHz VBW-0.010KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR221836C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW-0.010KHz SWT:Auto

90,0 \WW‘ 20.0]

» Ao, et PEAK_BE_74 =

a0 W””Ww% w0 fr

g S A N O v e

w.n

e -
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
RO TD0G000K 2 YOW-000000KH WA 00000012 VW 30D0000K 2 SWT At
Peak

w PN s
60| T~ AVG_BE_b4) 0.0 AVG_ 54
R ——
400 o e Bates |
-

Ty e

Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition

AV6_54 3m 91200_02294_1110622 HORIZONTAL

RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL
FAX

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR221836C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW-0.010KHz SWT:Auto

) @uvim) Date: 20220323 A @Bovim) Date: 20220323
1300 1309
1200 1209
1o oo
1009 o - 1009
ST TN
900 509
9 w09 PERK 74
700 700
500 60 /
s04) 500 S U PRI S hnsmnrete]
00 400
30 300
20| 200
10 100
460 24632465 2457, 2460 2471, 2475 2475 2477, 2470, 2401, 2483 2485. 2487, 2460 2401, 2407, 2405.2497. 2500 00 0 00 100 1800 zioa 200 2500 2700 E
roquoncy (Mit) Freauency (z)
site 03CH20-HY site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto W:1000.000KHz VBW:3000000KHz SWT:Auto
) @uvim) Date: 20220323 A @Bavim) Date: 20220323
1309 1309
1209 1200
ol oo
1009 1009
00 ,\/\ Y@ s00
s00) v a0
700 709
oo AVG_BE 54 w0 Ao s
snal S N
T
Py SN .
30
20|
100 100
/460 24632465 457, 2460 2471, 2475 2475 2477 2470, 2401 2483 2485. 2467, 2460 2401, 2497, 2405.2497. 250 000 T 00 oo 1800 7w Z0 2500 2700 E
Froquency (Mia) Frequency (Miz]
site 03CH20-HY site 03CH20-HY
Condition AV6_BE_54 3m 91200_02294_1110622 VERTICAL Condition AV6_54 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR221836C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1+2 Horizontal Fundamental

Date: 2022.0323 A (dBu

) Date: 2022.0323

1300)
1200)
109

[T

704 ! \\» .y i

- ™ S, wog / 4

LT RRVIN SRS
B T e I
00) a00)
300 309
200 209
100 109
310 4. 2360, 200, 2400, 220, 2840, 2460, 2470 000 300, 1500, 1700 1900 2100 2300 2500 2100, 3000
Frequency (MHz) Frequency (MHz)
03CH20-HY Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORTZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 0By Date: 20220323 A (@Buvim) Date: 2022.0323
1300) 1300
1200) 1200)
1100 109
1000) 1000)

‘
90.0/ VNN 90.0f
g
g \ o
50.0) e t

I ]
e =

300
200) 200
100 100
310 240, 2360, 230, 0. 2820, 2840, 2460, 2470 000 W00 Ts00. 1700 1900 2100 200, 2500 Z700. 3000
Freauency (MHz) Frequency (MHz)
Site +03CH20-HY Site 03CH20-HY
Condition + AV6_BE_54 3m 9120>_02294_1110622 HORTZONTAL Condition AV6_54 3m 9120D_02294_1110622 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT

Report No. : FR221836C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

1+2

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

) Buvim) Date: 20220323
1300
1200
1100
1009 =
T |
anq|
.y PERK_BE 74
700 v
s00] WMMWW i
s04) it
04
300
200
100
TR T, 750 760 m0 730 T
Froquency (M)
03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Date: 20220323
1300
1200
1100
1000
800y )
300 V"
700
o) ™ AVG BE 54
50l e . 1
A WA .
04
300
200)
100
TR 70, 745 7450 7m0 70 T
Froquency (M)
site 03CH20-HY
Condition AV6_BE_54 3m 91200 _02294_1110622 HORIZONTAL

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No.

: FR221836C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

1+2

Vertical

Fundamental

1 9Buvim)

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

i E———
B!
e B T At i Y N e
-
E—y st
03CH20-HY Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Detector eak
Peak
n
800| f’ \‘-’\f\r/\ 80.0
700 } 700/
o00) VG 54]
-
P I S A S, == e S S S—— LSS =
E st
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition AV6_54 3m 9120D_02294_1110622 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1+2 Vertical Fundamental

1 9Buvim) Date: 20220323

(A
800 N\\ PERK_BE 74
N
500 %
oy
wd Nt b

TITRTT) 240, 2450, 2460, 210, 2480, 2450, 2500
Froquency (MHz)

03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

) @Buvim) Date: 20220323
1309

1209

ol

1009

900

BN,

700) 3

snal

Py LU SN AP VU SN SO I DU
30

20|

100

T T T N . T )
roquency (M)

site 03CH20-HY
Condition AV6_BE_54 3m 91200_02294_1110622 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR221836C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

1+2

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

s asavm) oot 2220023 s sy oate: 20220023
1200 1200
1200 1200
100 109 ’
1000 [y 1000
s0d %00
809 \‘y 80 PEAK 74
700 700
T "y
o0 00
bt ot A SR—
500} L e e S S N —"
1 0
200 200
204 200
100 100
510 R I T Ty L L I R T E
reauoncy i Treavency (o
o3cHz0-HY sin 03cH20-HY
Condition PEAK_BE_74 3m 91200_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
REW-1000000KHz VBW:3000.000KHz SWT:Auto REW:1000000KHz VBW:3000000KHz SWT:Auto
s asavmy oatr 20220023 s oy oste 20220323
1200 1200
1200 1200
100 109
1000 1000 .
90.0] f/\/\/\/’\’\/‘/1 90,0/
o0 500
7q { 700
o0 o o w00 S
500 e S s00 7
B s Y e
200 200
204 200
100 100
510 R NN I T T Ty oo T Tawe o Tao0 Zi00 a0 7000 E
Heauoncy (i Freauoncy (i)
site o3cHz01y site o3cH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition

AV6_54 3m 91200_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1+2 Horizontal Fundamental

1 9Buvim) Date: 20220323

B R

PEAK_BE_74

"y
Fidy
ana) G -

504 o

TITRTT) 240, 2450, 2460, 210, 2480, 2450, 2500
Froquency (MHz)

03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (9BuVim) Date: 20220323

TS ey

t

1 avo e

aq R T

100

TTRTT) 240, 2450, 2450, 2. 2480, 2450, 2500
Froquency (MiHz)

site 03CH20-HY

Condition AV6_BE_54 3m 9120b_02294_1110622 HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR221836C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

1+2

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

s By Date:2022.00:29 ) auvim) Daer 20220020
1300 1200
1200 1200
1100) 109
1000 1000 .
904 ~ s09
S avavavar
809 80 PEAK 74
700 70
500 : e o0
S R R s00) T e e e
104 400
200) 200
200 200
100) 100
510 E T R I R S T 0 w6 T oo foo a0 0o B0 a0 E
Froquency (iz Frequoncy (M)
03CH20-HY site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL Condition PEAK_74 3m 9120D_02294_1110622 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW-1000.000KHz VBW:3000.000KHz SWT:Auto
s By Date: 20220323 ) aovim) Dater 20220023
1200 1300
1200 1200
1104 109
1000 1000
90.0f 90.0/ 1
s00) JAVAVN [V\f s00)
700 / ' 700
500 Y—N/ o0 s
s00) e - s09
ot R FE BRSNS e L
200 200
200 200
100) 100
510 B R N L I S T 0 e T oo fo 7o 700 6o a0 E
Froquency (iiz Frequency Wiz
site 03CH20-HY site 03CH20-HY
Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL Condition 'AV6_54 3m 9120D_02294_1110622 VERTICAL
RBW-1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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samonias. FCC RADIO TEST REPORT Report No. : FR221836C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1+2 Horizontal Fundamental

1 9Buvim) Date: 20220323

P -
AT T
|
700

s
ana) b,
- sttty 1

TITRTT) 240, 2450, 2460, 210, 2480, 2450, 2500
Froquency (MHz)

03CH20-HY
Condition PEAK_BE_74 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (9BuVim) Date: 20220323

wd VT TNV

AV BE 54

e SO N
409 eV

100

TTRTT) 240, 2450, 2450, 2. 2480, 2450, 2500
Froquency (MiHz)

site 03CH20-HY

Condition AV6_BE_54 3m 9120D_02294_1110622 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR221836C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

1+2

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

AV6_54 3m 91200_02294_1110622 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

vy oo 20220323 ey oue 20220320
w0 10
e 10
g s
.
w0 | - w0
s0d f g
0 209 PERK T4
504 MM ool
B SO
w 500 b e —
o 109
iy g
204 g
1 g
= P N S L S P W
reasocy e Heasncy
oscHz041y si oscH20.4y
Condition PEAK_BE_74 3m 9120D_02294_1110622 HORIZONTAL Condition PEAK_74 3m 9120D_02294_1110622 HORIZONTAL
REW:I000.000KHz VBWi3000.000KHz SWTAuto REW:I000000KHz VBW3000000KHz SWTAuto
vy oo 20220323 i) oae 20220320
w0 10
e 10
g n
o g \
204 e ot
w00 wg
709 / 709
50 g oo sl
s0d - T 50 G
—
P I ™ S-SR NP NS, B o N I S (N N S
iy g
200 g
1 g
= P T N N W
ey e Heasoncy g
site oscHz041y site oscHz0.Y
Condition AV6_BE_54 3m 9120D_02294_1110622 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D48 of D59



samonias. FCC RADIO TEST REPORT Report No. : FR221836C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Appendix E. Duty Cycle Plots
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